

CERAM
Queens Road, Penkhull
Stoke-on-Trent
ST4 7LQ England

Tel: +44 (0) 1782 746476

Fax: +44 (0) 1782 412331

E-mail: enquiries@ceram.com

www.ceram.com/building

TEST REPORT

Client's name and address

Mr S Pearson
Tersus Ltd
Challenge Court
Bishop's Castle
Shropshire
SY9 5DW

Client's Mark Terrazzo Tiles
Your Reference Order N°: PO2513
Date Received 24.09.08
Laboratory No. (086436) – 29413
Date Tested 29.09.08
Date Issued 09.10.08

REPORT OF TESTS ON THE UNPOLISHED SLIP RESISTANCE VALUE OF TERRAZZO TILES

1. SAMPLES

5 of – Terrazzo Tiles

2. TEST PROCEDURE

The pavers were tested for Unpolished Slip Resistance Value (USRV) in accordance with BSEN 13748-1: 2004 Terrazzo Tiles – Part 1: terrazzo tiles for internal use' Part 5.7 using a Pendulum Friction Tester incorporating a slider 76.20mm wide. The samples were tested in both directions longitudinally on the same wearing surface (directions A and B.)

3. RESULTS

Results are given in the following table.

Sample N°	USRV					MEAN
	1	2	3	4	5	
Direction A	39	41	39	32	22	35
Direction B	41	40	37	27	20	33
Overall Mean USRV						34

cm

The mean USRV of the samples tested is: 34

End of Test Report


Authorised signatory
C. Mullington